
Ohio Water Environment Association | Volume 87:3 | Issue 3 2014

City of Troy
Plant Profile 
page 70

Innovative Stormwater Solutions
for Ohio 
page 56

Mason, Ohio’s Bluyé DeMessie
Runner-up at National Stockholm
Junior Water Prize Competition 
page 25

Is There a Plant Upgrade or
Expansion in Your Future?  page 22

Buckeye Bulletin

Water Environment 
       Association

Preserving & Enhancing 
Ohio’s Water Environment 

www.ohiowea.org

Ohio WEA-AWWA 2014 Technical Conference & Expo
Downtown Columbus, August 26-29, 2014  pages 31-43



2                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2014
[...]
reliasource®  6x6T  
above-ground lift station

reliasource® above-ground 
submersible Valve Package (asVP)

reliasource®  6x6  
above-ground lift station

reliaPrimeTM 
Back-up system

reliasource®  
Below-ground Pump station

reliasource® Base 
Mounted lift station

reliasource®  7x10  
above-ground lift station

reliasource®   
auto-start lift station

SouThern SaleS Company, inC.
3516 gander dr. | JeffersOnVille, in  47130 
Ph: 812.282.4028 | fx: 812.282.4038 | www.southernsalesinc.com

Craun liebinG Company
11801 clifTOn BlVd. | cleVeland, Oh  44107 
Ph: 216.228.7900 | fx: 216.228.7905 | www.craunliebing.com

ToTal SySTem 
reSponSibiliTy.
WhaT doeS iT mean for you?

reliableliftstations.com

For Northern & Central Ohio Contact: For Southern Ohio Contact:



68                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2014

City of Coldwater 
Wastewater Treatment Plant  

Improvements

innovation and excellence  
 in everything we do

Follow us on:
1.800.456.3824

Fishbeck, Thompson, Carr & Huber, Inc.
engineers  I  scientists  I  architects  I  constructors

WASTEWATER SERVICES

• Integrated Solutions
• CSO/SSO Control
• Wastewater Treatment & 

Disposal
• Pipelines and Pump 

Stations 

• I/I Analysis & Flow 
Monitoring

• Tunneling
• Green Infrastructure
• Nutrient Recovery

Serving Ohio Communities  
for Over 50 Years.

www.urs.com | 1.800.860.4500 
Columbus•Cleveland•Akron•Cincinnati•Toledo 

www.urs.com 



www.ohiowea.org                                                                                                                                                     69

Leaders in Delivering Value

Thinking
      Inside
           the Drop

Cincinnati, Ohio  
+1.513.595.7500 

www.jacobs.com

 Drinking Water 
    Treatment & Distribution
        Wastewater Treatment 
             & Collections Systems
               Sewer Rehab  
                  & Management
                  CSO/SSO 
                    Program & Design
                  Tunnels 
                    & Geotechnics
                 Regulatory 
                 Compliance & Planning

Offices Worldwide

California | Colorado | Illinois | Kentucky | Massachusetts
Minnesota | New Hampshire | New York | Texas

Tunnel | Trenchless | Geotechnical | Geostructural 
Engineering & Design

Contact:
AJ McGinn 315.434.8885

Todd Christopherson 651.925.0000
Greg Yankey 859.514.6785

www. BrierleyAssociates.com

“S
ee

in
g 

it 
th

ro
ug

h”
 O

A
R

S
 P

H
A

S
E

 II
, V

E
N

T 
P

IP
E

 N
O

TC
H

 O
U

T 
A

B
O

V
E

 C
O

N
N

E
C

TO
R

 T
U

N
N

E
L 

- C
ol

um
bu

s,
 O

H
   

  



70                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2014

The Troy Wastewater Treatment Plant (WWTP) is located at 1400 
Dye Mill Road on a 40 acre site at the southeast corner of the 
city. The plant is designed to treat an average flow of 7.0 MGD 
of domestic and industrial wastewater with provision for future 
expansion to 18 MGD. The plant’s collection system provides 
service to over 22,000 people in a 3,730 acre area. Over 122 miles 
of sanitary sewer is used to transport wastewater to the plant. The 
wastewater from the northern half of the city is collected by the 
Miami River Interceptor and flows by gravity through a 42-inch 
re-enforced concrete pipe (RCP) to the treatment plant. Sewage 
from the central and southern parts of the city is carried to the plant 
by a 30-inch diameter RCP. Raw wastewater from the two gravity 
sewers meets at a manhole at the Northwest corner of the plant and 
begins its’ progression through the treatment process. In addition 
to serving domestic users, the Troy WWTP provides treatment 
to several permitted industrial users. These industries contribute 
approximately 20 to 30% of the plant’s total flow.
PLANT PERSONNEL
The City of Troy currently employs a staff of 8 people who are 
dedicated to keeping our surface and ground water safe and 
protecting one of the Earth’s most valuable resources.
HISTORY OF THE PLANT
Troy first attempted sewage treatment in 1939. The first plant, which 
was known as the South Plant, was located on the current site. The 
1939 facility was designed to provide an intermediate degree of 
wastewater treatment by the addition of chemicals and precipitation. 
The major components were a grit channel, comminutor, raw 
sewage pumps, chemical flocculator, settling tanks, sludge digester, 
and a vacuum filter. In addition to the treatment structures, the 
Administration Building served as the location for pumps and 
electrical equipment.
By the early 1950’s, the City had grown to the point that the existing 
treatment facility was organically and hydraulically overloaded. 
Additional treatment capacity was necessary. As a result, the plant 
was modified in 1952. This upgrade provided secondary treatment 
for a flow of 2.8 MGD and consisted of a detritor unit, two circular 
primary clarifiers, two trickling filters, and the expansion and 
conversion of the existing primary tank to a secondary settling 
tank. A new anaerobic digester was also added at this time. The 
existing digester was converted to an unheated secondary digester 
for storage of the sludge from the primary anaerobic digester. The 
anaerobically treated sludge was transported to a sanitary landfill.
By the late 1950’s, increased population in the Troy area was 
beginning to overload the South Plant. The City determined that 
it would be beneficial to construct a new treatment facility on the 
north side of the city to relieve the overloaded sewers leading to 
the south plant. The North Pollution Control Plant, located east of 
the city between the Old River Channel and State Route 504, was 
placed into operation in 1960. The newly constructed Miami River 
Interceptor diverted wastewater from the northwest and northeast 
sections of the city from the South Plant to this treatment facility. 
The North Plant was designed as an extended aeration process with 
a capacity of 0.70 MGD. The main features of this facility were 
an air degritter, comminutor, raw sewage pumps, aeration tanks, 
sedimentation tanks, and chlorination facilities. The plant outfall 
was extended to the Old River Channel. 

Plant Profile
City of Troy Wastewater Treatment Plant
by Mitch Beckner, Assistant Superintendent, Troy Wastewater Treatment Plant

The 1960 upgrade primarily served to bring the plant into 
compliance with the Clean Water Act. The basic upgrade during 
this period was the construction of chlorination facilities. The 
facilities were designed to allow a portion of the contact period to 
take place in the 20-inch outfall sewer that extended east, across 
Dye Mill Road, to the Miami River.
By 1971, due to population growth, increased industrial waste 
flows, and high rates of groundwater infiltration, the North Plant 
was operating at well above its design capacity. Wastewater flows 
to the South Plant were also approaching design capacity. Proposed 
extensions to the sanitary sewer system were impossible without 
expansion of the wastewater treatment facilities. A preliminary 
engineering report by Dalton-Dalton-Little-Newport recommended 
the construction of a new waste water pollution control center 
designed to treat the entire city’s wastewater flow through the 
year 1990. 
The existing South Plant site was chosen as the location of the 
new wastewater treatment plant and thirty-three acres of land were 
acquired adjacent to the original seven acres. Construction of the 
new treatment plant began in 1973 and was completed in 1975. 
Major new structures included the Raw Sewage Pump Station, 
Comminutor and Degritter Building, Primary Clarifiers, Aeration 
Tanks and Aeration Blower Building, Secondary Clarifiers, Chlorine 
Building, Sludge Processing Building and outfall sewer. Original 
South Plant structures retained included the Secondary Clarifiers, 
which were converted for use as the Chlorine Contact Tank; 
Primary Clarifiers which were converted to Sludge Thickeners; 
Primary and Secondary Digesters which were converted to Sludge 
Storage Tanks; and the Administration Building. The North Plant 
was renovated and a new 18-inch force main to the South Plant 
was constructed. All treatment units at the North Plant, except the 
comminutor and degritter, were abandoned. 
In 1990, Jones & Henry Engineers, Inc. evaluated the Zimpro 
wet-air oxidization process that was installed in the 1975 plant 
expansion. Although the unit was found to be in good condition at 
the time, major unit failures, new EPA regulations, and the operating 
cost resulted in elimination of the Zimpro process in 1994. The City 
contracted Wheelabrator Clean Water Systems, Inc. (WCWS) to 
install and operate a lime-stabilization process, known as Bio-Fix® 
in the existing Sludge Handling Building. WCWS is responsible 
for dewatering the liquid sludge using a belt filter press, processing 
the sludge with lime, and applying the finished product to approved 
sites. In addition, Jones & Henry Engineers, Inc. evaluated the 
wastewater treatment facilities to provide recommendations to 
ensure the plant’s ability to continue operations effectively and 
comply with the regulatory agency’s requirements. As a result of 
this J&H study, an Influent Pumping Station, including grit and 
screening removal and flow equalization tanks, was constructed 
in 1995. The Influent Pump Station had two sets of screw pumps 
with the capability of adding two additional sets of pumps. The 
components of the station had an average daily design flow of 9.8 
MGD with a peak daily demand of 18.0 MGD. Construction also 
began on a 42-inch trunk sewer extending from the North Plant to 
the new Influent Pump Station.
In February of 1997, the 42-inch trunk sewer was completed 
and placed on-line, eliminating the use of the North Plant as a 



www.ohiowea.org                                                                                                                                                     71

Plant Profile
pumping station. In November of the same year, the North Plant 
pump building was demolished and back-filled. Also in 1997, 
modifications were made to the chlorine contact tank and ultra 
violet disinfection equipment was installed. This greatly reduced 
the need for hazardous chlorine gas and made it easier to meet 
increasingly strict EPA effluent quality requirements.
In 1999, an additional set of screw pumps was installed at the 
Pretreatment Building. This provided back-up and additional 
flexibility. A second Parkson mechanical screen was also added 
at this time. Also completed in 1999 was the installation of a 
sludge mixing pump and positive displacement blower designed to 
improve sludge quality and assist in odor control. Sludge process 
electrical improvements replaced the rapidly deteriorating existing 
system and laid the groundwork for additional modifications. 
Plant personnel also upgraded the air diffusers in the plant’s activated 
sludge aeration system in 1999. The existing intermediate bubble 
diffusers were replaced with fine bubble diffusers that provide 
more efficient treatment, lower utility costs, and the continuation of 
adequate treatment until further expansion and upgrades can occur.
In 2000 an upgrade and expansion included conversion of the 
plant’s old oxidized sludge storage tank for use as a primary sludge 
storage tank. Also, two additional final clarifiers were constructed, 
the two existing clarifiers were refitted, and mixed liquor, return 
and waste sludge, clarifier effluent, primary sludge, and skimming 
lines were rerouted. This expansion increased effluent quality 
by increasing detention time in the final clarifiers, reduced tank 
maintenance requirements through the addition of automatic 
algae sweeps, and provided additional flexibility while performing 
required maintenance tasks. Modifications to the sludge storage 
tanks and piping should help increase the solids concentration of 
the raw sludge to 3%.
In 2001, the WWTP underwent odor control modifications of 
its Raw Sludge Storage Tank. The tank walls were raised to add 
additional storage capacity and a flat aluminum cover was installed. 
A carbon absorption air scrubber was installed that is capable of 
processing 3,000 sCFM of the air from between the new tank cover 
and the liquid surface of the storage tank.

In 2010, the City of Troy began to investigate the idea of increasing 
plant automation with the end goal of reducing overall Operations 
and Maintenance costs through the reduction of staff. The plant had 
been staffed 24 hours a day, 365 days a year. The upgrade would 
reduce staffing to one shift, seven days a week. Improvements are 
nearly complete and include the automation of various procedures 
that had been carried out by plant staff during second and third 
shifts, the addition of monitoring data inputs to the plants existing 
SCADA system, expansion of the SCADA systems alarming 
capabilities and the addition of a staff notification system.
CURRENT CONFIGURATION
The most recent upgrade occurred in 2005 with the construction of 
two additional primary clarifiers and two additional aeration tanks. 
This expansion allowed the plant to biologically treat flows up to 
18 MGD having suspended solids and 5-day BOD concentrations 
of 200 mg/L. Hydraulically; the Troy WWTP will be able to handle 
flows of up to 30 MGD.
Design Data 
Service Population:	 22,000
Number of employees:	 8
Design Flow:	 	 7.0 MGD
Average daily flow:	 5.7 MGD
Peak flow:		  18.0 MGD
Annual operating cost:	 $1.75 Million/year
			   or $841 per million gallons treated.
The plant’s discharge limits are determined by the Ohio 
Environmental Protection Agency in accordance with the Federal 
Water Pollution Control Acts. Limitations on flow, pH, dissolved 
oxygen, ammonia, solids loadings and other parameters are set 
by the plant’s National Pollutant Discharge Elimination System 
Permit and monitored closely by laboratory personnel. The effluent 
limitations are summarized below:

Final Effluent Limitations
SS:	 30-day mean of 27 mg/L and a 7-day mean of 40 mg/L
CBOD:	 30-day of mean 14 mg/L and a 7-day mean of 21 mg/L 		
	 (Mar – Nov)
	 30-day mean – 23 mg/L and a 7-day mean of 34 mg/L 		
	 (Dec - Feb)
Ammonia: 30-day mean of 2.7 mg/L and a 7-day mean of 4.0 mg/L
	 (June –Sept)
	 30-day mean of 7.8 mg/L and 7-day mean of 12.0 mg/L 		
	 (Oct – Nov) (Mar – May)
	 30-day mean of 13.0 mg/L and a 7-day mean of 20.0 mg/L 
	 (Dec – Feb)
Fecal Col.: 30-day mean of 1000/100 mL and 7-day mean of 2000/100 
	 mL
DO:	 5.0 mg/L minimum
pH:	 Between 6.5 s.u. and 9.0 s.u.
O&G:	 Not to exceed 10 mg/L at any time
Silver:	 30-day mean of 3.0 ug/L (Daily maximum of 22.0 ug/L)
Copper:	30-day mean of 48 ug/L (Daily maximum of 101 ug/L)
This process is designed to ensure that waste products are removed 
from the water, thus minimizing threats to fish and wildlife, and 
preserving the quality of receiving waters for public recreation. 
Mitch Beckner, Assistant Superintendent
Troy Wastewater Treatment Plant
mitch.beckner@troyohio.gov



72                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2014

Custom Dewatering Solutions

Sales:   518-527-5417
Factory: 518-695-6851
Email:   kelly@bdpindustries.com  
Web: www.bdpindustries.com

MSD provides:
New, Used Equipment
Emergency Services
Turnkey Facilities
Rental Equipment
Consulting
Demos and Belt Press Rentals 
Nationwide Services
Authorized Rep for BDP Industries

Support system equipment:
Belt Fabric - the right fabric for the application

Polymer Feed Systems - Dry & Emulsion